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97009800	 Fan Assembly - Includes Motor, Blower 
Wheel, Scroll Housing, Motor Mounting 
Plate, & Adapter Plug

97012025	 Fan Motor Adapter Plug
99080274	 Motor 
99110735	 Blower Wheel
98007290	 Motor Mounting Bracket & Plate
99100412	 Motor Mounting Rubber - 2 Required
95000963	 Motor Cup
99270961	 Ballast 
97014516	 Wire Cover Panel
97009287	 Receptacle for Fan
97010640	 Receptacle for Light
99271204	 Receptacle for Night Light
97009275	 Housing
98003036	 Housing Mounting Bracket - 4 Required
99390015	 Ground Clip
97003932	 Damper / Duct Connector - 4” Round

S150
(Discontinued)
97013402	 Grille Assembly - Includes Grille Springs
99140190	 Grille Spring - 2 Required
97014833	 Fan Assembly - Includes Motor, Blower 

Wheel, & Motor Mounting Plate
99080474	 Motor 
99020269	 Blower Wheel 
97013401	 Motor Mounting Bracket & Plate
99100483	 Motor Mounting Rubber - 3 Required
99250254	 Motor Mounting Washer - #8 - 3 Required
99260425	 Motor Mounting Nut - #8-32 - 3 Required
97013561	 Wire Panel Cover & Harness Assembly - In-

cludes Receptacle for Fan
98003036	 Housing Mounting Bracket - 4 Required
97013349	 Damper / Duct Connector - 4” Round

S150L
(Discontinued)
97013566	 Grille Assembly - Includes Grille, Light 

Socket, & Night Light Socket
99150565	 Grille Mounting Screw - 2 Required 
99420631	 White Plastic Grille Nut - 2 Required
99110736	 Light Lens
see note	 Light Socket *
see note	 Night Light Socket *
97014833	 Complete Blower Assembly 
99080474	 Motor 
99020269	 Blower Wheel 
97013401	 Motor Mounting Bracket & Plate
99100483	 Motor Mounting Rubber - 3 Required
99250254	 Motor Mounting Washer - #8 - 3 Required
99260425	 Motor Mounting Nut - #8-32 - 3 Required
97013567	 Wire Panel Cover & Harness Assembly - In-

cludes Receptacles for Fan & Lights
98003036	 Housing Mounting Bracket - 4 Required
97013349	 Damper / Duct Connector - 4” Round
* Must purchase Grille Assembly - p/n 97013566

S50U
(Discontinued)
97013402	 Grille Assembly - Includes Grille Springs 
99140190	 Grille Spring - 2 Required
97013562	 Fan Assembly - Includes Motor, Blower 

Wheel, & Motor Mounting Plate 
99080446	 Motor 
99020270	 Blower Wheel 

97013401	 Motor Mounting Bracket & Plate
99100483	 Motor Mounting Rubber - 4 Required
99260567	 Motor Mounting Nut - #8-32 - 4 Required
97013561	 Wire Panel Cover & Harness Assembly - In-

cludes Receptacle for Fan
98003036	 Housing Mounting Brackets - 4 Required
97013349	 Damper / Duct Connector - 4” Round

S50UE
(Discontinued)
97013402	 Grille Assembly - Includes Grille Springs 
99140190	 Grille Spring - 2 Required
97016318	 Fan Assembly - Includes Motor, Blower 

Wheel, Motor Mounting Plate, & Capacitor
99080550	 Motor
99020269	 Blower Wheel
97013401	 Motor Mounting Bracket & Plate
99100483	 Motor Mounting Rubber - 4 Required
99260567	 Motor Mounting Nut - #8-32 - 4 Required
97013804	 Motor Capacitor
97013561	 Wire Cover Panel & Harness Assembly - In-

cludes Receptacle for Fan
98003036	 Housing Mounting Brackets - 4 Required
97013349	 Damper / Duct Connector - 4” Round

S80FLUE
(Discontinued)
97016319	 Grille Assembly - Includes Grille, Light 

Socket, & Night Light Socket
99150565	 Grille Mounting Screw - 2 Required  
99420631	 Grille Mounting Plastic Nut - 2 Required
99110736	 Light Lens
99271311	 Bulb - Fluorescent, 26 Watt
see note	 Light Socket *
see note	 Night Light Socket *
97016321	 Fan Assembly - Includes Motor, Blower 

Wheel,  Motor Mounting Plate, & Capacitor
99080454	 Motor
99020269	 Blower Wheel
97013415	 Motor Mounting Bracket & Plate
99100483	 Motor Mounting Rubber - 3 Required
99260567	 Motor Mounting Nut - #8-32 - 3 Required
97013804	 Motor Capacitor
97016320	 Ballast
97013568	 Wire Cover Panel & Harness Assembly - In-

cludes Receptacles for Fan & Lights
98003036	 Housing Mounting Brackets - 4 Required
97013349	 Damper / Duct Connector - 4” Round
* Must purchase Grille Assembly - p/n 97016319

S80LU
(Discontinued)
97013566	 Grille Assembly - Includes Grille, Light 

Socket, & Night Light Socket
99150565	 Grille Mounting Screw - 2 Required
99420631	 Grille Mounting Plastic Nut - 2 Required
99110736	 Light Lens
see note	 Light Socket *
see note	 Night Light Socket *
97013569	 Fan Assembly - Includes Motor, Blower 

Wheel, & Motor Mounting Plate
99080448	 Motor
99020270	 Blower Wheel
97013401	 Motor Mounting Bracket & Plate
99100483	 Motor Rubber Grommets - 4 Required
99260567	 Motor Mounting Nut - #8-32 - 4 Required

97013567	 Wire Panel Cover & Harness Assembly - In-
cludes Receptacles for Fan & Lights

98003036	 Housing Mounting Brackets - 4 Required
97013349	 Damper / Duct Connector - 4” Round
* Must purchase Grille Assembly - p/n 97013566

S80U
(Discontinued 11/2007)
97013402	 Grille Assembly - Includes Grille Springs
99140190	 Grille Spring - 2 Required
97013569	 Fan Assembly - Includes Motor, Blower 

Wheel, & Motor Mounting Plate
99080448	 Motor
99020270	 Blower Wheel
99100483	 Motor Rubber Grommets - 4 Required
99260567	 Motor Mounting Nut - #8-32 - 4 Required
97013561	 Wire Panel Cover & Harness Assembly - In-

cludes Receptacle for Fan
98003036	 Housing Mounting Brackets - 4 Required
97013349	 Damper / Duct Connector - 4” Round

S80UE
(Discontinued)
97013402	 Grille Assembly - Includes Grille Springs
99140190	 Grille Spring - 2 Required 
97013564	 Fan Assembly - Includes Motor, Blower 

Wheel, Motor Mounting Plate, & Capacitor
99080454	 Motor 
99020269	 Blower Wheel 
97013401	 Motor Mounting Bracket & Plate
99100483	 Motor Rubber Grommets - 4 Required
99260567	 Motor Mounting Nut - #8-32 - 4 Required
97013804	 Motor Capacitor
97013561	 Wire Panel Cover & Harness Assembly - In-

cludes Receptacle for Fan
98003036	 Housing Mounting Brackets - 4 Required
97013349	 Damper / Duct Connector - 4” Round

11, 11C 
(Discontinued 1983)
n.l.a.	 Grille
99160231	 Grille Mounting Screw - #10-24 x 1”
99080006	 Motor
n.l.a.  	 Fan Blade
97000073	 Gearbox Assembly - Includes Gearbox & 

Gearbox Motor
97000018	 Gearbox Only
97008639	 Gearbox Motor Only
97000015	 Gear Box Chain - Inlcudes Cotter Pin & 

Hook
99140102	 Door Spring

12C, 12CMG
(Model 12CMG Discontinued 2003)
--NOTE-- Revision B introduced new Grille design in 1994 - 
Revision D production began in 06/2001
99010271	 Aluminum Grease Filter *
97014186	 Grille Coversion Kit - 12C-A **
97011851	 Grille Assembly - 12C-B,C,D - 13-1/2” x 13-

1/2” - Includes Grille Knob
97013825	 Metal Grille Assembly - White - 12CMG - 

13-1/2” x 13-1/2” - Includes Grille Knob
99160323	 Grille Mounting Screw - 12C-A - #10-12 x 

1” - 2 Required
99420579	 Grille Mounting Stud / Screw - 12C-B,C,D, 

12MG
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97011918	 Grille Mounting Knob - 12C-B,C,D, 12CMG
99080181	 Fan Motor
99020166	 Fan Blade 12C-A,B
99020271	 Fan Blade 12C-C,D, 12CMG
98006066	 Motor Mounting Bracket 
99260425	 Motor Mounting Nut - #8-32 - 2 Required
99150479	 Motor Bracket Mounting Screw - #8-32 x 

1/2” - 2 Required
97000073	 Gearbox Assembly - 12C, 12C-A,B,C, 

12CMG-A - Includes Gearbox & Gearbox 
Motor

97015620	 Gearbox Assembly - 12C-D, 12MG-B - In-
cludes Gearbox & Gearbox Motor

97000018	 Gearbox Only
97008639	 Gearbox Motor Only - 12C, 12C-A,B,C, 

12CMG-A
99080538	 Gearbox Motor Only - 12C-D, 12CMG-B
99160380	 Gearbox Motor Mounting Screw - #10-24 x 

7/8” - 3 Required
99270982	 Receptacle for Fan & Gear Motor - 2 Re-

quired
97007004	 Door
98006073	 Hinge Pin for Door
99420478	 Push nut for Hinge Pin - 2 Required
99140102	 Spring for Door - 2 Required
97000015	 Chain - Includes Cotter Pin & Hook
97015619	 Inner Housing
97007100	 Outter Housing
98006051	 Wire Panel Cover / Outlet Box
* Optional - not included with Fan
** Includes Grille, Motor Mounting Bracket, Grille Mount-
ing Screw & Knob to convert Grille from old 2 Screw Mount 
to new Center Mount Design

461
(Discontinued 1983)
n.l.a.	 Grille
99080056	 Motor 
n.l.a.	 Fan Blade
99260051	 Rubber Well Nut - 3 Required
99270748	 Receptacle for Fan

465
(Discontinued 1983)
97013825	 Metal Grille Coversion Kit - 13-1/2” x 13-

1/2” *
99080155	 Motor 
97000893	 Fan Blade 
99260051	 Rubber Well Nut - 3 Required
99270748	 Receptacle for Fan
* Includes White Metal Grille, Motor Mounting Bracket, 
Grille Mounting Screw & Knob to convert Grille from old 2 
Screw Mount to new Center Mount Design

466
(Discontinued 1983)
n.l.a.	 Grille
99080154	 Motor 
n.l.a.	 Fan Blade 
99260051	 Rubber Well Nut - 3 Required
99270748	 Receptacle for Fan

471
(Discontinued 1983)
99010046	 Aluminum Grease Filter 
n.l.a.	 Grille

99080056	 Motor 
n.l.a.	 Fan Blade
99260051	 Rubber Well Nut - 3 Required
99270748	 Receptacle for Fan

475
(Discontinued 1981)
99010042	 Aluminum Grease Filter
97013825	 Metal Grille Coversion Kit - 13-1/2” x 13-

1/2” *
99080155	 Motor 
97000893	 Fan Blade
99260051	 Rubber Well Nut - 3 Required 
99270748	 Receptacle for Fan
n.l.a.	 Damper Rod Clip
n.l.a.	 Damper Rubber 
99140101	 Damper Spring 
* Includes White Metal Grille, Motor Mounting Bracket, 
Grille Mounting Screw & Knob to convert Grille from old 2 
Screw Mount to new Center Mount Design

476
(Discontinued 1978)
99010042	 Aluminum Grease Filter
97013825	 Metal Grille Coversion Kit - 13-1/2” x 13-

1/2” *
99080155	 Motor 
97000893	 Fan Blade
99260051	 Rubber Well Nut - 3 Required
99270748	 Receptacle for Fan
n.l.a	 Damper Rod Clip 
* Includes White Metal Grille, Motor Mounting Bracket, 
Grille Mounting Screw & Knob to convert Grille from old 2 
Screw Mount to new Center Mount Design

477
(Discontinued 1983)
97013825	 Metal Grille Coversion Kit - 13-1/2” x 13-

1/2” *
n.l.a.	 Motor 
n.l.a.	 Fan Blade
99270748	 Receptacle for Fan
99140101	 Damper Spring 
* Includes White Metal Grille, Motor Mounting Bracket, 
Grille Mounting Screw & Knob to convert Grille from old 2 
Screw Mount to new Center Mount Design

478
(Discontinued 1980)
n.l.a	 Grille
99080154	 Motor 
n.l.a	 Fan Blade 
99260051	 Rubber Well Nut - 3 Required
99270748	 Receptacle for Fan
n.l.a	 Damper Rod Clip
n.l.a	 Damper Rubber 
99140101	 Damper Spring

479
(Discontinued 1980)
n.l.a	 Grille
99080154	 Motor 
n.l.a	 Fan Blade 
99260051	 Rubber Well Nut - 3 Required
99270748	 Receptacle for Fan

481
(Discontinued 1983)
n.l.a.	 Grille
n.l.a.	 Motor 
n.l.a.	 Fan Blade
99030157	 Fan Switch
99390035	 Switch Trigger
99450101	 Pull Chain
99270748	 Receptacle for Fan

486
(Discontinued 1983)
n.l.a.	 Grille
n.l.a.	 Motor
97000917	 Fan Blade 
99030157	 Fan Switch
99390035	 Switch Trigger
99450101	 Pull Chain
99270748	 Receptacle for Fan

491
(Discontinued 1983)
99010046	 Aluminum Grease Filter 
97013826	 Metal Grille Coversion Kit *
n.l.a.	 Motor 
n.l.a.	 Fan Blade
99270748	 Receptacle for Fan
* Includes White Metal Grille, Motor Mounting Bracket, 
Grille Mounting Screw & Knob to convert Grille from old 2 
Screw Mount to new Center Mount Design

496
(Discontinued 1983)
99010042	 Aluminum Grease Filter
97013825	 Metal Grille Coversion Kit - 13-1/2” x 13-1/2” *
n.l.a.	 Motor
97000917	 Fan Blade 
99270748	 Receptacle for Fan
* Includes White Metal Grille, Motor Mounting Bracket, 
Grille Mounting Screw & Knob to convert Grille from old 2 
Screw Mount to new Center Mount Design

497
(Discontinued 1983)
99010042	 Aluminum Grease Filter
n.l.a	 Grille
99380005	 Grille Mounting Screw
99080062	 Motor
n.l.a	 Fan Blade
99270748	 Receptacle for Fan

497S
(Discontinued 1983)
n.l.a	 Grille
99380005	 Grille Mounting Screw
99080062	 Motor
n.l.a	 Fan Blade
99270748	 Receptacle for Fan

499
(Discontinued 1983)
99010042	 Aluminum Grease Filter
n.l.a	 Grille
99380005	 Grille Mounting Screw
99080062	 Motor
n.l.a	 Fan Blade
99270748	 Receptacle for Fan
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499S
(Discontinued 1983)
n.l.a	 Grille
99380005	 Grille Mounting Screw
99080062	 Motor
n.l.a	 Fan Blade
99270748	 Receptacle for Fan

502, 502MG
(Model 502MG Discontinued)
--NOTE-- Revision B introduced new Grille design in 1994
97014186	 Grille Coversion Kit - 502-A *
97011851	 Grille Assembly - 502-B,C - 13-1/2” x 13-

1/2” - Includes Grille Knob
97013825	 Metal Grille Assembly - White - 502MG - 

13-1/2” x 13-1/2” - Includes Grille Knob
97011918	 Grille Mounting Knob - 502-B,C, 502MG
99160323	 Grille Mounting Screw - 502-A - #10-12 x 

1” - 2 Required
99420578	 Grille Mounting Stud / Screw - 502-B,C, 

502MG - 1/4”-20 x 3/4”
98008494	 Grille Mounting Stud Bracket - 502-B,C, 

502MG
99260434	 Grille Mounting Stud Sheet Metal Nut - 

502-B,C, 502MG - 1/4”-20, U-Type
99080596	 Motor
99020166	 Fan Blade - 502-A,B
99020271	 Fan Blade - 502-C, 502MG
98006066	 Motor Mounting Bracket
99260425	 Motor Mounting Nut - #8-32 - 2 Required
99150479	 Motor Bracket Mounting Screw - #8-32 x 

1/2” - 2 Required
99270748	 Receptacle for Fan
98005500	 Damper Flap
98000977	 Damper Rod
99100379	 Damper Rod Bushing - 2 Required
98000985	 Outlet Box Cover
98003054	 Housing Mounting Bracket - Short - 2 Re-

quired
98003036	 Housing Mounting Bracket - Long - 2 Re-

quired
97011882	 Parts Bag
* Includes Grille, Motor Mounting Bracket, Grille Mounting 
Screw & Knob to convert Grille from old 2 Screw Mount to 
new Center Mount Design

503, 503MG
(Model 503MG Discontinued)
--NOTE-- Revision B introduced new Grille design in 1994
97013622	 Grille - 503-A - 2 Screw Mount
97011919	 Grille Assembly - 503-B,C - 11-1/2” x 11-

1/2” - Includes Grille Knob
97013826	 Metal Grille Assembly - White - 503MG - 

11-1/2” x 11-1/2” - Includes Grille Knob
97011918	 Center Mounting Knob - 503-B,C, 503MG
99160323	 Grille Mounting Screw - 503-A - #10-12 x 

1” - 2 Required
99420584	 Grille Mounting Stud / Screw - 503-B,C, 

503MG
98007819	 Grille Mounting Stud Bracket - 503-B,C, 

503MG
99260434	 Grille Mounting Stud Sheet Metal Nut - 

503-B,C, 503MG - 1/4”-20, U-Type
99080355	 Motor
99020165	 Fan Blade
98007820	 Motor Mounting Bracket

99260428	 Motor Mounting Nut - #6-32 - 2 Required
99150479	 Motor Bracket Mounting Screw - #8-32 x 

1/2” - 2 Required
99270748	 Receptacle for Fan
98005500	 Damper Flap
98000977	 Damper Rod
99100379	 Damper Rod Bushing
98000985	 Outlet Box Cover
97010378	 Housing
98003054	 Housing Mounting Bracket - Short
98003036	 Housing Mounting Bracket - Long
97011732	 Parts Bag

504, 504MG
(Model 504MG Discontinued)
--NOTE-- Revision B introduced new Grille design in 1994
99010271	 Aluminum Grease Filter - 504-B,C, 504MG 

- 10-1/2” Diameter *
97014186	 Grille Coversion Kit - 504-A **
97011851	 Grille Assembly - 504-B,C - 13-1/2” x 13-

1/2” - Includes Grille Knob
97013825	 Metal Grille Assembly - White - 504MG - 

13-1/2” x 13-1/2” - Includes Grille Knob
99160322	 Grille Mounting Screw - 504-A - #10-12 x 

3-3/8” - 2 Required
99420580	 Grille Mounting Stud / Screw - 504-B,C, 

504MG - 1/4”-20 x 2-3/8”
97011918	 Grille Mounting Knob - 504-B,C, 504MG
98008494	 Grille Mounting Stud Bracket - 504-B,C, 

504MG
99260434	 Grille Mounting Stud Sheet Metal Nut - 

504-B,C, 504MG - 1/4”-20, U-Type
99080596	 Motor
99020166	 Fan Blade - 504-A,B
99020271	 Fan Blade - 504-C, 504MG
98006066	 Motor Mounting Bracket
99260425	 Motor Mounting Nut - #8-32 - 2 Required
99150479	 Motor Bracket Mounting Screw - #8-32 x 

1/2” - 2 Required
99270748	 Receptacle for Fan
98006046	 Outlet Box
98006047	 Outlet Box Cover
97007080	 Housing
98003036	 Housing Mounting Bracket - 4 Required
97011883	 Parts Bag
* Optional, not included with Fan
** Includes Grille, Motor Mounting Bracket, Grille Mount-
ing Screw & Knob to convert Grille from old 2 Screw Mount 
to new Center Mount Design

505, 505MG
(Model 505MG Discontinued)
--NOTE-- Revision B introduced new Grille design in 1994
97008730	 Aluminum Grease Filter - 505-A - 7-1/2” 

Diameter - 2 Screw Mount *
99010042	 Aluminum Grease Filter -505-B, 505MG-A 

- 9-1/2” Diameter - Center Mount *
97011789	 Grille Coversion Kit - 505-A **
97011919	 Grille Assembly - 505-B - 11-1/2” x 11-1/2” 

- Includes Grille Knob
97013826	 Metal Grille Assembly - White - 505MG - 

11-1/2” x 11-1/2” - Includes Grille Knob
99160322	 Grille Mounting Screw - 505-A - #10-12 x 

3-3/8” - 2 Required
99420585	 Grille Mounting Stud / Screw - 505-B, 

505MG

97011918	 Grille Mounting Knob - 505-B, 505MG
98008494	 Grille Mounting Stud Bracket - 505-B, 

505MG
99260434	 Grille Mounting Stud Sheet Metal Bracket - 

505-B, 505MG - 1/4”-20, U-Type
99080176	 Motor
99020165	 Fan Blade
98007820	 Motor Mounting Bracket
99260428	 Motor Mounting Nut - #6-32 - 2 Required
99150479	 Motor Bracket Mounting Screw - #8-32 x 

1/2” - 2 Required
99270748	 Receptacle for Fan
98006062	 Damper Flap - 2 Required
97014771	 Damper Rod 
99100379	 Damper Rod Bushing - 2 Required
99100380	 Damper Bumper - 2 Required
98006046	 Outlet Box
98006047	 Outlet Box Cover
97007077	 Housing
98003036	 Housing Mounting Bracket - 4 Required
97011733	 Parts Bag
* Optional - not included with Fan
** Includes Grille, Motor Mounting Bracket, Grille Mount-
ing Screw & Knob to convert Grille from old 2 Screw Mount 
to new Center Mount Design

506, 506MG
(Model 506MG Discontinued)
--NOTE-- Revision C introduced new Grille design in 1994
see note	 Grille Coversion Kit - 506-A,B *
97011851	 Grille Assembly - 506-C,D - 13-1/2” x 13-

1/2” - Includes Grille Knob
97013825	 Metal Grille Assembly - White - 506MG - 

13-1/2” x 13-1/2” - Includes Grille Knob
99160322	 Grille Mounting Screw - 506-A,B - #10-12 x 

3-3/8” - 2 Required
99420580	 Grille Mounting Stud / Screw - 506-C,D, 

506MG - 1/4”-20 x 2-3/8”
97011918	 Grille Mounting Knob - 506-C,D, 506MG
98008494	 Grille Mounting Stud Bracket - 506-C,D, 

506MG
99420479	 Grille Mounting Stud Sheet Metal Nut - 

506-C,D, 506MG - 1/4”-20, U-Type
99080596	 Motor
99020166	 Fan Blade - 506-A,B,C
99020271	 Fan Blade - 506-D, 506MG
98006066	 Motor Mounting Bracket
99260425	 Motor Mounting Nut - #8-32 - 2 Required
99150479	 Motor Bracket Mounting Screw - #8-32 x 

1/2” - 2 Required
99450101	 Chain - 30” Long
99110563	 Pendant
98006761	 Chain Guard for Grille - 506-A,B
98007825	 Chain Guard for Grille - 506-C,D
98008925	 Chain Guard for Grille - 506MG
98006059	 Chain Lock - 506-A,B - For Old 2 Screw 

Mount Grilles 
99270748	 Receptacle for Fan
99030157	 Switch
99390035	 Switch Trigger
97007002	 Door
99140147	 Door Spring
98006067	 Door Arm
99410005	 Cotter Pin - 2 Required
98006073	 Door Hinge Rod
99420478	 Push Nut - 2 Required
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SQUARE AND RECTANGULAR Aluminum Filters (cont.)
Filter Part Number	 Height	 Width	 Approx. Thickness	 Description / Fits
99010300 *	 11-7/8	 17-11/32	 3/8	 QS1 / Allure I 36”			 
99010303 *	 11-7/8	 17-11/32	 3/8	 QS2 / Allure II 36”			 
99010306 *	 11-7/8	 17-11/32	 3/8	 QS3 / Allure III 36”			 
99010301 *	 11-7/8	 20-11/32	 3/8	 QS1 / Allure I 42”			 
99010304 *	 11-7/8	 20-11/32	 3/8	 QS2 / Allure II 42”			 
99010307 *	 11-7/8	 20- 11/32	 3/8	 QS3 / Allure III 42”			 
LAF1	 12	 12		  Broan-Losone Select			 
LAF2	 12	 21-1/4		  Broan-Losone Select			 
99010249	 12-1/8	 13-13/16	 3/8	 Broan			 
99010244	 13	 20	 3/8	 Miami-Carey			
V14131 *	 13-13/16	 14-3/32	 1/2	 QDE30			 
99010250	 13-13/16	 15-1/8	 3/8	 Broan			 
99010251	 13-13/16	 18-3/32	 3/8	 Broan			 
97017721 *	 14-13/16	 16-1/4	 3/8	 QP136”			 
97018206 *	 14-7/8	 16-1/4	 3/8	 QP336”			 
99010218	 18-1/8	 18-1/8	 5/16	 Air Care, Aubrey			 
* Includes 2 Filters

ROUND ALUMINUM FILTERS
Filter Part Number	 Diameter	 Thickness	 Type	 Description / Fits
99010240	 6	 3/32		  Jenn Air			 
97008730	 7-1/2	 3/32	 Flat, 2-Hole	 Broan, Nautilus			 
99010042	 9-1/2	 3/32	 Flat Center Hole	 Air Care, Aubrey, Broan, Miami-carey, Nautilus, NuTone			 
99010221	 10-1/2	 3/32	 1-1/2” Dome	 Air Care, Aubrey, Rangemaster			 
99010122	 10-1/2	 3/32	 3-1/4” Dome	 Broan, Nautilus			 
99010271	 10-1/2	 3/32	 Flat Center Hole	 Broan, Nautilus			 
99010046	 11-1/2	 3/32	 Flat Center Hole	 Broan, Nautilus

FILTER WITH LIGHT LENS BUILT INTO FILTER
Filter Part Number	 Height	 Width	 Approx. Thickness	 Description / Fits
99010241	 9	 12	 5/16				  
99010191	 10	 11-7/8	 3/32	 Modernaire			 
99010192	 10-1/8	 16-9/16	 3/8	 Broan, Nautilus			 
99010193	 10-1/2	 10-1/2	 3/8	 Charmglow, Swanson			 
99010109	 10-7/8	 15-5/8	 3/8	 Nautilus			 
99010195	 11	 17	 3/8				  
99010194	 11-3/4	 13-7/16	 3/8	 NuTone			 
R610045	 11-1/2	 11-3/4					   
R610050	 11-7/16	 11-13/16	 3/8	 Broan, Rangaire, NuTone

IAQ FILTERS
Filter Part Number	 Height	 Width	 Approx. Thickness	 Description / Fits
V16031	 8-1/4	 6-3/4	 3/8	 Black Foam - ERV90 - Contains (2)			 
V16032	 10-3/4	 6-1/2	 3/8	 Black Foam - HRV90 - Contains (2)			 
V04295	 14	 3-3/8	 3/8	 Black Foam with White Bars - GSHH3K			 
V05689	 9-3/8	 3-3/8	 3/8	 Black Foam with White Bars - GSEH3K			 
97012057	 11-1/8	 10-1/8	 7/8	 Black Foam with Metal Frame - ERV110ENT			 
V1608152	 14	 13-1/2	 2	 Black Foam - HRV650			 
99010264	 11-3/4	 9-3/4	 3/8	 Aluminum Mesh with Aluminum Frame - ERV110, ERV110ENT			 
99010265	 19-1/4	 11-3/4	 3/8	 Aluminum Mesh with Aluminum Frame - ERV200, ERV200ENT			 
V11197	 13-1/2	 10-3/4	 3/4	 Aluminum Mesh with Aluminum Frame - AE60			 
V1608153	 13	 11	 1	 Black Foam - HRV1150 / HRV650 - Contains (3)			 
V1608155	 13	 11-1/2	 1-3/4	 White Fabric with White Cardboard Frame - HRV650 - Contains (2)		
V03096	 13	 11-3/4	 3/4	 Black Foam with Aluminum Frame - HRV100H, ERV100HC			 
V03097	 16-3/4	 11-3/4	 3/4	 Black Foam with Aluminum Frame - HRV200H, ERV200HC			 
ACCGSFHP2 (HEPA)	 20	 15-3/4	 1-3/4	 (1) HEPA Black Filter with Plastic Frame - GSHH3K, GSEH3K			 
ACCGSFHP2 (Pre-Filter)	 19	 15		  (2) Pre Filters White Fabric with Aluminum Frame - GSVH1K, GSFH1K		
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